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NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice. 
There may be alternative versions of this product, please contact us should you require this information.
IMPORTANT: No liability is accepted for incorrect use of product. Spare parts must be fitted by a competent person 
WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim. 

Parts Information:
Trolley Jack 5tonne Long Reach
Model No: 5001.V3
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Parts Information:
Trolley Jack 5tonne Long Reach
Model No: 5001.V3

Item Part No. Description

1-2 5001V3.1-2 Wheel, Fixed

1-3 5001V3.1-3 Thin Washer M26

1-4 4001/1-6 E-Clip

1-5 GNM19S Grease Nipple Str 6 x 1.00mm

1-6 5001V3.1-6 Link Rod

1-7 10QJV3.1-7 Bolt

1-8 5001V3.1-8 Saddle

1-9 SWM20.SB Spring Washer M20 Black

1-10 SN20.S Steel Nut M20

1-11 5001V3.1-11 Spring

1-12 SS1025.S Hex Head Set Screw M10 X 25

1-13 SS1016.S Hex Head Set Screw M10 X 16

1-14 SWM10.SB Spring Washer M10 Black

1-15 5001V3.1-15 Shaft

1-16 5001V3.1-16 Rear Wheel Ass'y

1-17 5001V3.1-17 Nut Fine Thread

1-18 2200HL.V2-13 External Circlip

1-19 5001V3.1-19 Handle Socket Shaft

1-20 FWM8.S Flat Washer M8

1-21 10QJV3.1-21 Cotter Pin M2.5 x 18

1-22 5001V3.1-22 Connection Bar

1-23 10QJV3.1-23 Spring

1-24 5001V3.1-24 Snap Ring

1-25 10QJV3.1-25 Shaft

1-26 5001V3.1-26 Cover Board

1-27 SWM12.S Spring Washer M12

2-1 5001V3.2-1 Snap Ring

2-2 5001V3.2-2 Steel Ring

2-3 800TTJ.07 O-Ring

2-4 5001V3.2-4 Piston Rod

2-5 5001V3.2-5 Piston Ring

2-6 5001V3.2-6 Sealing Washer M48x58

2-7 5001V3.2-7 O-Ring

2-8 5001V3.2-8 Sealing Washer M40

2-9 10QJV3.2-9 External Circlip

2-10 5001V3.2-10 Oil Cylinder Housing (use 5001V3.OCA)

2-11 10QJV3.2-11 Oil filler Plug

2-12 10QJV3.2-12 Spring Pin M4.2 X 16

2-13 SB-6.0 Steel Ball 6.0mm

Item Part No. Description

2-14 SB-9.0 Steel Ball 9.0mm

2-15 10QJV3.2-15 Spring

2-16 10QJV3.2-16 Copper washer M12

2-17 10QJV3.2-17 Valve Screw

2-18 SB-4.0 Steel Ball 4.0mm

2-19 10QJV3.2-19 Valve Seat

2-20 10QJV3.2-20 Spring

2-21 10QJV3.2-21 Screw

2-22 10QJV3.2-22 Rubber Seal Washer

2-23 5001V3.2-23 Safety Valve Screw

2-24 10QJV3.2-24 Seals 

2-25 5001V3.2-25 Pin

2-26 10QJV3.2-26 Release Valve Rod

2-27 5001V3.2-27 Cylinder Pump Plunger

2-28 10QJV3.2-28 Pin

2-29 AVR2500A.P22 O-Ring

2-30 10QJV3.2-30 Nylon Gasket

3-1 5001V3.3-1 Handle Socket

3-2 5001V3.3-2 Pedal

3-3 SN10.S Steel Nut M10

3-4 FWM10.S Flat Washer M10

3-5 SS1035.S Hex Head Set Screw M10x35

3-6 5001V3.3-6 Handle (Use 5001V3.HA)

3-7 5001V3.3-7 Handle Grip

3-8 5001V3.3-8 Handle Knob

3-9 SA687.40 Spring Pin M4 X 40

3-10 5001V3.3-10 Control Rod

3-11 5001V3.3-11 Spring

3-12 10QJV3.3-12 Bush

3-13 10QJV3.3-13 Screw

3-14 10QJV3.3-14 Rod Joint

3-15 5001V3.3-15 Spring

3-16 5001V3.3-16 Universal joint Ass'y

3-17 5001V3.3-17 Joint Rod

3-18 SWM20.SB Spring Washer M20 Black

3-19 5001V3.3-19 Spring Pin M3x18

3-20 HPT1000.108 Spring Pin M4x20

3-21 10QJV3.3-21 Bush

-- 5001V3.RK Repair Kit (Not Shown)


